From Science to Solutions

NOVEMBER 2010 MONTHLY REPORT
FOR GROUNDWATER TREATMENT
O&M ACTIVITIES AT THE
CLAREMONT POLYCHEMICAL SUPERFUND SITE
OLD BETHPAGE, NASSAU COUNTY, NEW YORK

Prepared for:

United States Army Corps of Engineers
Kansas City District

Contract No. W912 DQ-07-D-0044 Task 0001

Prepared by:

Science Applications International Corporation
6310 Allentown Boulevard
Harrisburg, PA 17112
(717) 901-8100

Prepared: December 6, 2010

Science Applications International Corporation
6310 Allentown Boulevard / Harrisburg, PA 17112 / tel: 717.901.8100 / www.saic.com



TABLE OF CONTENTS

Page

ACRONYMS AND ABBREVIATIONS . ..o oeeeeeeetiieeeeeeiteieteteeeeeeeeeeeeeeeeeeeeeeeseseseeeeeseseeeeeeees Preceding Text
[...]
Available Analytical Results:
No new results were available.

Calibration Procedures Performed:;
No calibrations required

General Remarks;

The plant has been running in a very stable mode with steady influent and effluent flows. Plant
effluent averaged 390 gpm.

Routine plant O&M continues along with end of the month documentation.

Mike Flaherty of NC DPW was in to get gate key and an update of plant activities.

Marciano Cipriano of NC DPW was in for survey of discharges



James Jackson (JSJ) and Peter Takach (PET) were on site today.

Plant Manager Signature: Peter Takach, November 4, 2010
Attachments:
Daily Operating Log
Daily Activities Summary Report
Daily Site Safety Inspection Log
Sign In Sheet
cc: SAIC Program Manager

USACE Project Manager
File



Table 8-2 - DAILY OPERATING LOG (Revised 121-10)

Operator: J‘JOQ._\C,&DI\/ Day:\;.)E{__.)LQIESdaC&(/! Date: | [ LQB I 10 Time: (OHAS

PLANT INFLUENT FLOW (GPM) PLANT EFFLUENT FLOW {GPM)
TRAIN 1 TRAIN 2 TOTAL PUMP SYPHON METER (X 10,000) GALs
1 &3 i Folr Ry EY : ABE [ L5725
Extraction Signet TOTAL EXTRACTED GALLONS { HMI - Flow Data) “NMotor ' System
Walls Flow Meter {12:00 am to 12:00 am) Amp Operating
Total Volume T-1 T-2 T-3 T-4 Load . Hours
EW-1 12310871 [T&8& 770 ™ - ~ Lﬁéﬁﬂl
EW-2 AR IV ENRTY RN ~ . ~~ 5114 |
EW-3 247771 15 z80 N N N o (220 34 |
Injection Water Level | Signet Meter Signet Meter |Observations and Comments
Wells  (fuAMSL M) | Flow Rate | Total Volume | L aAuSTr A TME OVvER ol
IW-1 1 123.0. G2 " 1AJELTS0 .
W-2 1 g.bg 37\ 4 311%2? Cowin MO MINATEM DD ARCC
IW-3 ) ’ L { ' .
W4 55 ] GO IS3THIS ] Pagriy  Ciusy diy
Process System Motor Systemn Pressure Gauges
Pumps Operating Amp Suction Side (Discharge Side
Hours Load P3I P8I COMMENTS
INF 1 24999 | NM ) T,
INF 2 wrNEYll 2, L1
INF 3 2 o R S A AN
ASF 1 Aab } 2L ’
ASF 2 S a7 ; =0
ASF 3 Z 2925 SR ‘QJ:\ STAND Y
GAC 1 5234y Z .
GAC 2 58335 > , .
GAC3 DRARCle HETCN = SN TN
REC ] FIEX O EF ‘
REC 2 e D L}‘{:}_ x
INJ 1 01 41 ( Z77
INJ 2 3999 N <1 __ .
INJ 3 ' A< N NOIN Scovlre
SUMP Nr N _ : 5
BLOWER . H
INLET QUTLET ] System Probe | Lab Meter -
GAC #1 (PSI) 1 O 2 pH DAILY WEEKLY
GACH#2 (PS) |- é:, O . Tl . Reactor Tank 1 D, %’2_ <
AIR DRIER {PSI) TR {5} Reactor Tank 2 5.
- il : AS. Fesd {37 N,
AS Blower (H,0") . O : PLANT DISCHARGE - pH ~N
Alr Temp (°F} £ PLANT. DISCHARGE - Temp.
Water Temp (°F) {2455 el - kg ec ‘ ..
VGACHF 0T 2 8 | 715.050 : . -
V-GACRZ (07| 1>y & [SAND FILTER DEPTH TO WATER (NCHES) ]
: Measurement 1|Measurement 2
Additional comments: T AM - If needed
Treat. Train 1 | - T~
Treat. Train 2- T~ -
NM = Not Measured NIS = Not in service
OL = Off Line

5B = Standby

' D-UL, I R RVIA
) ‘ Jan, 21,2010

Doc. No.: CPS-Form- 008 ' Rev..J

Supervisors Signature:



DAILY ACTIVITIES SUMMARY REPORT
CLAREMONT POLYCHEMICAL SUPERFUND SITE
OLD BETHPAGE, NEW YORK

OPERATOR: &)<.> G ‘%O'r\ )

DATE: ”/O?;I @)

LISTING OF OPERATIONS ACTIVITIES EQUIPMENT/MATERIALS USED
1« AN NE2 Ceat . MO N M/j' aENMO o2 A%
2) \ L
5 e TNE DLﬁ.rx\l"Eﬂ.N Vlor 1) asT thk,i.
4) N .
5 o e Cla, L4 O ez OQS__LQMA; ComplelEn
15 A

- — —
nos WX AN Cl A bess wieele BRUSWED D O
8) ' ’ _ . ' '
9 _* NEW Lo 3SShatenr oM [ = Iy
10) ‘ - .
1 Mike Poom The Consiy Was &0 STE
» i

LISTING OF MAINTENANCE ACTIVITiES l EQUIPMENT/MATERIALS USED
1) | ) '
2} :
3)
4) |
5) . |
5) - |
7) |
| )]
9)
10) .
11) : ' i

IDENTIFIED PROBLEMS AND RECOMMENDED ACTIONS

1) ' | ' '

Doc No.: CPS-Form-007

et N

(\

March 3, 2008
Rev.B




DAILY SITE SAFETY INSPECTION
CLAREMONT POLYCHEMICAL SUPERFUND SITE (Revised 082207)

‘DATE: ”\, D?;\_) D

Check all areas, process systems, and equipment for general unsafe conditions. .
This is to include but is not limited to the observation of leaks, noise, abnormal function,

Chemical Feed Skids
POLYMER
CAUSTIC
POTASSIUM PERMANGANATE
HYDROCHLORIC ACID

Process Tanks )
EQUALIZATION
" TREATED WATER
REACTORS
CLARIFIERS
SAND FILTERS
~ CARBON VESSELS (liq)

Process Systems
INFLUENT
SLUDGE SETTLER
RECYCLE
AIR STRIPPER FEED
CARBON FEED
INJECTION

Floor and General Work Areas
SLIP, TRIP, & FALL HAZARDS
SHARP EDGES
PINCH POINTS
OTHER HAZARDS

Air Compressor

Pumps Valves _ Tanks COMMENTS (include areas of leaks)
N OT
TN
—EEN I T
Valves Tanks . COMMENTS (include areas of leaks)
e e & -
L O
vl | O
v’ v WEe T BRusneny DowA)
el R >
CI o
Pumps  Valves ] Tanks ! COMMENTS (Include areas of feaks)
VA Va
W/ 4
e v
/1
7T

General Condiﬂons and Comments

Lie cx2 Do lW/XF0 . OM Elop2

NoMC

1) ‘

3

General Conditions and Comments

TANK Oour .
AFTER COOLER - DL
AIR DRIER i
MOTOR & COMPRESSOR oV ICE
Air Stripper General Conditions and Comments
COLUMN OF
BLOWER & BELTS [o[4
CARBON VESSELS (K
MNotes and Comments:
SIGNED: DATE:

Doc. N-o.: CPS-Form-OOBB — l "— \‘{"I O

August 22, 2007
Rev: C



0 rAaY
800Z '€ Ua1eiy
HO-wio4-S49 ON 90g

\KMM, 4
- /z \ JONOHD "0 QHVHOIY
IO TSSS] CeT 1SS 50 CYI7ACPOUSIS | NOSHOVT 'S STV
R IES, Py BN VINEY HOVMVL 3 9313d
7 - o S )
_ NOSVIY [1n0 [  NOSvVay [ NI_[  3uNLYNOIS _ JNVN ]
Q< 1r-3lva 133HS NI NOIS 3IA0TdIW3 o_<w
ETA ALIS ONNJYIANS TVOINFHOATOd LINOWIHYTO .,



DAILY QUALITY CONTROL REPORT
O&M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK
Contract No. W912 DQ-07-D-0044-0001

Day: Thursday
Date: 11-04-10

Weather Forecast (am): Raining and cool. Temperatures are to range from 46-52-48°F. Wind will
be 11-17-7 mph from the ESE-NNE. Relative humidity is 95-100%. Rain is expected all day and
heavy at times.

Total Volume Discharged for Day: 569,604 gallons

Plant Operating Hours: 24:00 hrs. Total Downtime: 0:00 hrs.

Reason for Downtime:
No downtime to report

Significant Operational Problems:
None

Corrective Maintenance Performed:
Removed sludge tank drain valve, repaired and re-installed
Replaced MCP fuses for IW transducers1, 2, and 4

Verbal/Written Instruction from Government Personnel:
No new instructions received

Inspections Performed and Results:
Conducted site safety inspection, there were no new safety or equipment issues.

Record of any tests performed, samples taken, and personnel involved:
No tests were performed or samples taken

Available Analytical Results:
No new results available.

Calibration Procedures Performed:
No calibrations required

General Remarks:

The plant has been stable and the flows were steady at ~372 gpm in and ~392 gpm out. Average
plant discharge fiow for the day was 395 gpm

Routine O&M tasks continue

James Jackson (JSJ) and Peter Takach were on site.



TN had—

Plant Manager Signature: Peter Takach, November 5, 2010

Attachments:
Daily Operating Log
Daily Activities Summary report
Daily Site Safety Inspection Log
Sign In Sheet

cc: SAIC Program Manager
USACE Project Manager
File



Table 8-2 - DAILY OPERATING LOG (Revised 1-21-10)

Operator: v <) I\L\CQD A Dav: | s dﬂL,i Date: 1) / 4 ! i Time: (5D

PLANT INFLUENT FLOW (GPM) PLANT EFFLUENT FLOW {GPM)
TRAIN 1 TRAIN 2 TOTAL PUMP SYPHON METEI_R (X 10,000) GALs
TS o 1377 ] =40 O 25200
Extraction ~ Signet TOTAL EXTRACTED GALLONS ( HMI - Flow Data) Motor System
Waells Fiow Meter (12:00 am to 12:00 am) . Amp Operating
Total Volume T-1 T-2 T-3 T-4 Load Hoyrs
EW-1 >3/ 35 [T 12D ~. >~ £
EW2 ZIQAG0 | JISRTAO |~ ~ O~ . S
EW.3 2479b¢1 Vg2 130 ~ ~ ~ 1 12049
Injection Water Level | Signet Meter | Signet Meter |Obssrvations and Comments
Wells R AMSL(RMI)| Flow Rate |. Total Volume | "= A0 Mg MILINZ 5Lt o/
w1 W 0 | Sl 14499493 ; '
IW-2 16,3 95 A5 0341 ‘
IW-3 T Ne 14381135 |
Iw-4 155, S0 3744Qp75 :
Process System Motor System Pressure Gauges
Pumps Operating Amp Suction Side |Discharge Side
Hours Load PSI PSi COMMENTS
INF 1 12022 "TATM / . é’ ' :
INF 2 2381 ?_ 3 ¥
iNF 3 ¥ SSIANIN—Ps |
ASF 1 4720 L0 % % -
ASF 2 4497 85 2 Y
ASF 3 A29 2R 2 3 AN =0\
GAC 1 453 4 L :
GAC 2 45850, 2. . T4 -
GAC3 Y YA NEN SN AN N ]
REC 1 219 3% OF+ + L X
. [REC2 DT 42 Oo-F QL
INJ 1 [ 1P 1 27 .
INJ 2 9622 oy 27
INJ3 o (4. ) - O LINE .
SUMP s ) R Y
BLOWER N7
INLET QUTLET System Probe Lab Meter -
GAC #1 (PSI) 5 g 1'2’) pH DAILY WEEKLY
GAC #2 (Ps)) Reactor Tank 1 8534 N\
AIRDRIER (PSI)] (D) Ol Reactor Tank 2 L7 6 N
_ , AS. Feed (.35 N
AS Blower (H,0") PLANT DISCHARGE - pH N
Alr Temp {°F) PLANT DISCHARGE - ":'emp. N
Water Temp {°F) 7 A :
[V-GACHI (1,07 ) .00 .o e .
V-GACRZTF0T | O oL, [GAND FILTER DEPTH TO WATER (INGHES) "]
Measurement 1| Measuremenf 2
Additional comments: T AM If needed
Treat Train 1| 1570 .
Treat Train2- | 137" o~
NM = Not Measured NIS = Nat in service
CL =0Off Line

S$B = Standby

QKQ\JQ_, bt [{~S (O
‘ Jan. 21, 2010

Doc. No.: CPS-Form- 008 Rav."J

Supervisors Signature;



DAILY ACTIVITIES SUMMARY REPORT
CLAREMONT POLYCHEMICAL SUPERFUND SITE
OoLD BETHPAGE NEW YORK

OPERATOR: O IACIK SDI\I | DATE: l ] , Dr-’-'.‘l 10

LISTING OF OPERATIONS ACTIVITIES EQUIPMENT/MATERIALS USED

H s The Moea NG G2anN )= sSTEADL L AT T IVUES,

3= ANOWNED  Crocy i SY-ENBEAYS IRy A AT TeRLS LXE

4) Y

o <"he conuy Opezatnes Lo, M/os Comol eren

8) » INELTE . YTIirnE Ih mrzq; l.DR/{ )JA% DOMNE

10) . .
11) ‘
LISTING OF MAINTENANCE ACTIVITiE'S 1 - EQUIPMENT/MATERIALS USED
1) "
2)
3)
4)
5)
16)
7)
8)
9)

10}

11)

IDENTIFIED PROBLEMS AND RECOMMENDED ACTIONS

1)

P@\—,\Q& H-S-ix

March 3, 2008
Doc No.: CPS-Form-007 . Rev. B



DAILY SITE SAFETY INSPECTION
" CLAREMONT POLYCHEMICAL SUPERFUND SITE (Revised 082207)

DATE: ] = 04~ &

" Check all areas, process systems, and equipment for general unsa_fe conditions. )
This is to include but is not limited to the observation of leaks, noise, abnotrmal function.

Chemical Feed Skids
POLYMER
CAUSTIC
POTASSIUM PERMANGANATE
HYDROCHLORIC ACID

Process Tanks
EQUALIZATION
" TREATED WATER
REACTORS
CLARIFIERS
SAND FILTERS
CARBON VESSELS (lig)

Process Systems
INFLUENT
SLUDGE SETTLER
RECYCLE
AIR STRIPPER FEED
CARBON FEED
INJECTION

Floor and General Work Areas
SLIP, TRIP, & FALL HAZARDS
SHARP.EDGES
PINCH POINTS
OTHER HAZARDS

Air Compressor
TANK
AFTER COOLER
AIR DRIER
MOTOR & COMPRESSCOR

Air Stripper
COLUMN
BLOWER & BELTS
CARBON VESSELS

Pumps | Vaives Tanks COMMENTS (include areas of leaks)
N &
N
e =AY AN i
Valves  Tanks COMMENTS (include areas of leaks)
v e O_é
v 7 X
¥ Z oK
% Vi A
4 ¥ a4
v/ i -

Pumps

Valvas

Q<

N _ COMMENTS tinclude areas of leaks)

O

.14

a4

oV,

wFRRN
NAEUE A

General Conditions and Comments
Ny e :

1) Y
Y :

n

General Conditions and Comments

oEE

LINE

General Conditions and Comments

Qi

O

o

Notes and Comments:

SIGNED:

DATE:

[1-S (O

Doc. No.: CPS-Form-009

August 22, 2007
Rev.: C



0 Ay
2002 '€ Y2leW
L10-wiog-Sd9 'ON 00

)
2 \ FONOHO "D QuVHORE

IR | S ST || TSP OIS0y | NOSHOVF 'S STAVF

\._I.. _—g v A0~ = L =Y X7 ﬂ\”\ HOVSIVL 3 9alad
//-

L Rt — | | .—llll

[ Nosvad [ In0 | _NOsvas | Ni | =wnivNols | JWVN |

Q_ro_e_"m._&n Em__._mz_zo_wm_m;o._n__..._m_ ‘ o _<w
QUETEY 2LIS ANNZ¥IANS TYOINTHOATO INOWTHYTD i




DAILY QUALITY CONTROL REPORT
O&M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK
Contract No. W912 DQ-07-D-0044-0001

Day: Friday
Date: 11-05-10

Weather Forecast (am):

Fri: Raining and cool. Temps are to range from 46-56-40°F. Winds are from the West-WSW at 8-
12-8 mph. Relative humidity at 80-70%, clearing.

Sat: — Partly sunny, temps at 41-52-35°F, wind at 8-12 from NNW, RH at 65%, no rain expected.
Sun: - Partly sunny, temps at 36-50-38°F, wind at 14-5 from WNW, RH at 60%, no rain expected.

Total Volume Processed for 3-day period (11/5 thru 11/8); 1,711,981 galions
Operating Hours: 72:00 hrs Total Downtime: 00:00 hrs.

Reason for Downtime:
No downtime required

Significant Operational Problems:
None

Corrective Maintenance Performed:
Repositioned sludge tank pump feed valve
Miscellaneous housekeeping and plant clean up
Replaced bulbs where needed in Exit signs

Verbal/Written Instruction from Government Personnel:
No new instructions received

Inspections Performed and Results:
Site safety inspection was completed with no new issues found.

Record of any tests performed, samples taken, and personnel involved:
No tests performed or samples taken

Available Analytical Results
No new data available

Calibration Procedures Performed:
No calibrations required

General Remarks:

Plant has been running steady and stable. Plant influent water is at 372 gpm, effluent water is at
391 gpm.

General clean up and O&M activities continue.,

James Jackson (JSJ) and Peter Takach (PET) were on site.



TR0 e —

Plant Manager Signature: Peter Takach, November 8, 2010

Attachments:
Daily Operating Log
Daily Activities Summary Report
Daily Site Safety Inspection Log
Sign In Sheet

cc: SAIC Program Manager
USACE Project Manager
File



Table 8.2 - DAILY OPERATING LOG (Revised 1-21-10)

Operator; J -JO.CJ‘Z.S'._(‘)'M

Date: V 1-{ >C~1 (D Time: AT

Day: [~ JD/\,u‘L

PLANT INFLUENT FLOW (GPM) PLANT EFFLUENT FLOW (GPM)
TRAIN 1 TRAIN 2 TOTAL PUMP SYPHON METER (X 10,000) GALs
155 | Do 372 A& | [®] Zha4dn
Extraction Signet TOTAL EXTRACTED GALLONS { HM! - Flow Data) “Motor System
Wells Flow Mater {12:00 am to 12:00 am) Amp Operating
Total Volume T-1 T-2 T-3 T-4 Load Hours
EW-1 331515 | iklL4407 N ~ ~ {23524
EW-2 LD 1%) B590] N ~. ~. S~ 101
EW-3 Z4 5 OSY VSY 20l N, N ~ \\ =20 15
Injection Water Level | Signet Meter | Signet Meter |Observations and Camments
Wells t. ?MSL {HMD) Flcav Rate I Total Volume iy, i (Yo ) !
Ww-1 =2 ATV 129571 _
IW-2 . LG .2 44 HLRBSE | Tem D O
W3 TN e X
W= 128l £ 25| Placn— any FineE 1as N 1;‘\35
Process System Motor System Pressure Gauges
Pumps Operating Amp Suction Side |Discharge Side
Hours Load Psl PSi COMMENTS
INF 1 To0A5 [ NM 2. 2
INF 2 FAR3D 3 &
INF 3 PYNYS B | AR [IANIN—H
ASF 1 4706 +3 3 294 .
ASF 2 449506 2 =21
|ASE3 S S STAaN NI ]
GAC 1 LAL4 & | ] .
GAC 2 45874 2 - l% '
GAC3 YA S, (SN STANDS 5V
REC { P 23, DFE | O A
- [REC2 20142 DEE T gk T
NG A T ») ; ,
M 445 2 | =
INJ 3 J— ALLS N = NOU W SEgVice
SUMP : L =3
BLOWER I/ . : - ,
INLET OUTLET System Probe Lab Meter -
GAG #1 (PSI) =) 3 pH DAILY WEEKLY
GAC #2 (PSh 1{> n Reactor Tank 1 2.5]
AIR DRIER (PSI) {3 (¢ Reactor Tank 2 20 S
. AS, Feed L= N,
QS Blower (00 | £, PLANT DISCHARGE - pH AN
Alr Temp (°F) <~ £o {PLANT DISCHARGE - Temp. ~
Water Temp (°F) i ? A S .
[VCACE Y 2.6-O D00 o . -
V-GAC #2 (H;0") {(~y o [SAND FILTER DEPTH 7O WATER (INCHES) ]
Measurement 1{Measurement 2}’
Additional comments: -, AM If needed
: Treat. Train1 - [ 1527
Treat, Train 2° %’_ﬁ/L ‘) \‘
NM = Not Measured NiS = Not in service
OL = Off Line -
, SB = Standby
Supervisors Signature; REG\&ML Date l 1-€-1Q
Jan. 21, 2010
Doc. No.: CPS-Form- 008 Rev.:J



DAILY ACTIVITIES SUMMARY REPORT
CLAREMONT POLYCHEMICAL SUPERFUND SITE
oLD BE‘I’I—IPAGE, NEW YORK

OPERATOR: __ I < &CKSOH

paTE:__1L-05-10

LISTING OF OPERATIONS ACTIVITIES

EQUIPMENT/MATERIALS USED

’?/&_i;\\ liLL,D_nug. '.&%A:H\\

De 28D DGy OF ICMN = Moo

2)

20 lns LR ETED

3w U & ‘Dax.u_u' ODERATOR

4)

- BE

5) '.‘ \do-zm@; Ord MuéT‘ D0 =

Eoes TRCE OVER

18)

N~ DALE 490 tps 2w PL-S U

DL Replacen ~—

gt |
. .

8) B LY 'E:;ig&! iz COoMTProl
9) ]

i0)

11)

LISTING OF MAINTENANGE ACTIVITIES -
v 4

EQUIPMENT/MATERIALS USED

1 B

2)

3)

4)

5)

©)

7)

&)

9)

10)

11)

1

IDENTIFIED PROBLEMS AND RECOMMENDED ACTIONS

(%:(\L«L/ (- -0

Ooc No.; GPS-Form-007

March 3, 2008
Rev.B




' DAILY SITE SAFETY INSPECTION )
CLAREMONT POLYCHEMICAL SUPERFUND SITE (Revised 082207)

DATE: V1-05-1B

Check al} areas, process systems, and equipment for general unsafe conditions.

This is to include but is not limited to the observation of Jeak

Chemical Feed Skids
* POLYMER
CAUSTIC
POTASSIUM PERMANGANATE
* HYDROCHLORIC ACID

Process Tanks )
EQUALIZATION
" TREATED WATER
REACTORS
CLARIFIERS
SAND FILTERS
CARBON VESSELS (liq)

Process Systems
INFLUENT
SLUDGE SETTLER
RECYCLE
AIR STRIPPER FEED
CARBON FEED
INJECTION

"Floor and General Work Areas
SLIP, TRIP, & FALL HAZARDS
SHARP EDGES
PINCH POINTS
OTHER HAZARDS

Air Compressor
TANK
AFTER COOLER
AIR DRIER
MOTOR & COMPRESSOR

. Air Stripper
COLUMN
BLOWER & BELTS
CARBON VESSELS

Notes and Comments:

ise, abnormal fun ion.

Pumps _ Valves Tanks COMMENTS (include aceas of leaks)

NO

N : '
SSENIC &

COMMENTS (inciude areas of leaks)
[...]
Vd (.
N o7
v o
v, YA
v [©)4
Pumps Valves ~ Tanks COMMENTS (include areas of leaks)
v Vs M
v NV v DY
Vi ¥ v oy
i v/ Y . D'
v 4 Vv N
v -V X
General Conditions and Comments
None : s
1 4 :

i

General Conditions and Comments

{1+ _ .
EaNE v
General Conditions and Comments
oK
(& 7400
O

Notes and Comments:

SIGNED: ,@gﬁd‘qﬁ\

pare: 172210

Doc. No.: CPS-Form-009

August 22, 2007
Rev.: C



D Aay
800Z 't yoiey
kio-uuo4-549 oN voq

) .
T TONOHO "5 GEVHOT
AU |57 ST T ARV CSToOT Y | NOSIOW S STAvT

—— |55 AR L ‘, J.\\Jﬁ,, = HOVYIVL 3 u5l3d

. —J
| Nosvay | 1nO | NOSVY3Y | NI __FANLYNOIS _ JAVN |

Q-9 1-14 -2LVa | 133HS NI NSIS IIA0TdIAT | o_<w
LVT | 31IS ANNJYZANS TVIINIHOATOd LNOWINY1D



DAILY QUALITY CONTROL REPORT
O&M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK
Contract No. W912 DQ-07-D-0044-0001

Day: Friday
Date: 11-19-10

Weather Forecast (am): '
Fri: Sunny and cool. Temps are expected to reach 39-47-39°F. Winds will be 12-16 mph from west.
RH is 49-60 with no precipitation expected.

Sat: Sunny, 40-55-35°F, wind 17>8 mph from West, 65% RH, no precipitation expected.

Sun: Mostly sunny, 38-45-41°F, wind 9>2 mph from E-SSE, 60% RH, no precipitation expected.

Total Gallons Processed for period (11/19-11/22): 1,677,291 gallons
Plant Operating Hours: 72:00 hrs. Plant Total Downtime: 0:00 hrs.

Reason for Downtime:
No downtime to report

Significant Operational Problems:
Influent Pump #3 remains out of service

Corrective Maintenance Performed:
Removed carbon from floor drain sump

Verbal/Written Instruction from Government Personnel:
No new communications

Inspections Performed and Results:
Daily site safety inspection completed with no new issues.

Record of any tests performed, samples taken, and personnel involved:
No samples taken or tests performed.

Available Analytical Results:
No new data was available.

Calibration Procedures Performed:
No calibrations required

General Remarks:
The plant has been running in a pretty steady state. Plant influent flows are stable at ~372 gpm
and plant effluent flows are holding at 390 gpm.

Normal plant O&M activities continued and end of the month documentation is underway.



James Jackson was on site. Peter Takach was out

%'T\ﬁm (_,(/’\—

Plant Manager Signature: Peter Takach, November 22, 2010

Attachments:
Daily Operating Log
Daily activities Summary Report
Daily Site Safety Inspection
Employee Sign-In Sheet

ooy SAIC Program Manager
USACE Project Manager
File



Tab!e 8-2 - DA!LY OPERATING LOG (Revised 1-21-10)

Operator ) .o} AC..KQDI\/ Day; 52= Y, Date: 1L =G 1D - Tine: OR3 7
PLANT INELUENT FLOW {GPM) PLANT EFFLUENT FLOW (GPM)
TRAiN 1 TRAIN 2 TOTAL PUMP SYPHON METER (X 10,000} GALs |
e Tl T892 RG] O el Y
Extraction Signet TOTAL EXTRACTED GALLONS { HM! - Flow Data) ‘Motor System
Weils Flow Meter {12:00 am to 12:00 am) Amp Operating
- Total Voium;; T-1 T-2 <~ T-3 < T-4 ~ Load Hougl
EW-1 &l B LIDROD )
EW-2 A VESNTEYD) T~ NS ~. o~ 5ide
EW-3 25.07 D ~ Y RN G (2592
Injection Water Level § Signet Meter Signet Meter |Observations and Comments
Wells it AMSL (HM1) | Flow Rate _ [ Total Volume [ TEmn 5 A3°
Vi o R YA L cr: 14 43S Yo .
IW-2 12.4. 3 Plari 13 gguumgmq inle |
IW-3 - 163.% u 'Z.. L0 4
W QLS 1 18 12677127 '
Process System Motor System Pressure Gauges
Pumps * 1 Operating Amp Suction Side |Discharge Side .
7 Hours Load 231 {:si - COMMENTS
INF 1 N M P [ ]
INF 2 241 7?2, - 4 S
INF 3 FANEY2 0N ﬁ% STANIN —~ B0
ASF 1 212.3Q 4 SR N ' -l
ASF 2 495¢ %
ASF 3 431 54
GAC 1 A5b51, STAMAY = IS\
GAC 2 469Y : i
GAC 3 5 N
REC 1 FAEYN
T |REC2 78717 B
iNJ 1 LL3 | - N
INJ 2 : ’ '
INJ 3 — T ] N = E
SUMP N, . ) R ‘ P
BLOWER \ T . R -
INLET QUTLET "1 System Probe Lab Meter
GAC #1 (PSI) [ T pH DAILY WEEKLY
GAC 1:‘2 (PSI) 1.5 [ Reactor Tank 1 : N
AIR DRIER (PS]) o) L Reactor Tank 2 5,
- AS, Feed (:g«—, N
AS Blower (H,0" | A, > PLANT DISCHARGE - pH - N\
Air Temp ('F) o [&] PLANT DISCHARGE - Temp. N
Water Tamp {°F) o 3 N ’
V-GACH (H07 | o, %= O-050 : .o o
V-GAC#2 {H,07 x o) ) SAND FILTER DEPTH TO WA ER (INGHES)
Measurernent 1] Maasuremant 2
Additional comments: T AM If needed
. {Treat. Train 1 - i%ﬁ“ ~
Treat Train2 | 13 /A#, L~
NM = Not Measured NIS = Not in service
OL = Off Line
SB = Standby

Supervisors Slgnatr;:%;\ C\& &\ . Date l\\Z}__-..( 2

Doc. No.: CPS-Farm- 008

dJan, 21, 2010



DAILY ACTIVITIES SUMMARY REPORT
CLAREMONT POLYCHEMICAL SUPERFUND SITE
. OLD BETHPAGE, NEW YORK

OPERATOR:

. AC\&SOM

patE:_ H-19-10

LISTING OF OPERATIONS ACTIVITIES

EQUIPMENT!MATERIALS USED

e ADRy MpehING -

T Emo ]D H0oE

2)
- The

s CompleTen

"= Sy NS BN

3)
z 51_;:9;31;,%’4?,:%@ \wlAs TEET

+ P AT SumMD 1S

AcnrtTer .

7)
8)

'T-Z.-glwm‘

9 s Vareele CALIE~N TO Dpy

L OrEE Kew 3 askaLle

10)  TEISNALD > [RID =

REe Done N FUTVURE

= o l.l %

1)

LISTING OF MAINTENANCE ACTIVITIES

EQUIPMENT/MATERIALS USED

—e
N> \al A MO ARLE Ty Plomp £

2)

" . - ‘

3)

4)
5)

&)

7

8)

9)

10)

11)

1)

IDENTIFIED PROBLEMS AND RECOMMENDED ACTIONS

?wkgaﬁag, H-'Z?--jl Q

Doc No.; CPS-Form-007

March 3, 2008 .
Rev. B




DAILY SITE SAFETY INSPECTION )
CLAREMONT POLYCHEMICAL SUPERFUND SITE (Revised 082207)

Check all areas, process systems, and equipment for general unsafe conditions.
This is to include but is not limited to the observation of

Chemlcal Feed Skids
POLYMER
CAUSTIC
POTASSIUM PERMANGANATE
HYDROCHLORIC ACID

Process Tanks
EQUALIZATION
" TREATED WATER
REACTORS
CLARITFIERS
SAND FILTERS
CARBON VESSELS (lig)

Process Systems .
INFLUENT
SLUDGE SETTLER
RECYCLE
AIR STRIPPER FEED
CARBON FEED
INIECTION

Floor and General Work Areas
SLIP, TRIP, & FALL HAZARDS
SHARP EDGES
PINCH POINTS
OTHER HAZARDS

Air Compressor
TANK
AFTER COOLER
AIR DRIER
MOTOR & COMPRESSOR

Air Stripper
COLUMN:
BLOWER & BELTS
CARBON VESSELS

Notes and Comments:

O

OATE__11-1G-10

ion.

Pumps Valves  Tanks COMMENTS (include areas of leaks)
NG
)
S Cg-v':
Tanks COMMENTS {include areas of leaks)
v | D
v O,
v_ | O
v [ol'd
v, O
", (9] &
Pumps Valves ~ Tanks COMMENTS (inciude areas of leaks)
= | TRial T
¥ v ¥ Ol
y v v I
v v Y GV
Y v 4 [)'a
v v oY

General Conditions and Comments
NOAME L ,

-
n 5.0
1 Lo -

E ¥ 1

General Conditions and Comments -

%é — 1o 1SE TN g‘b‘_-p\-j\" % rs

a4

- General Conditions and Comments

oY

SIGNED:

PR

pate: _ {1-22~(

Doc. No.: CPS-Form.009

August 22, 2007
Rev.: C



0 AsY
800Z ' ydiew
LL0-uuo4-g4o “oN ‘sog

—

’ ..< L \1§ u
i S— FONOH0 D QuvHON
AOT [Tz T ST 23RQ TSP, NOSOVF S SIAVT
HOWMYL ‘3 ¥313d
_ NOSVIY | 1NO | NOSVYIY | NI ] __TUNLYNOIS | AWVN _
W-hi-11 :3lva 133HS NI N9IS 33A01dW3 o _<w
 tae ; 3LIS ANNAYFNS IVIINTIHOATOd LINOWIHY1D



DAILY QUALITY CONTROL REPORT
O&M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK
Contract No. W812 DQ-07-D-0044-0001

Day: Monday
Date: 11-22-10

Weather Forecast (am): cloudy, wet, and cold. Temps are to range from 48-59-49°F. Wind is from
the south — SSW at 7-14-12 mph. Relative humidity is 80-70%. Clearing.

Total Volume Processed for Day: 462,893 gallons
Plant Operating Hours: 19:20 hrs. Total Downtime: 4:40 hrs.

Reason for Downtime:
CA vessel #2 was backwashed through 4 cycles

Significant Operational Problems:
Influent pump #3 remains inoperable

Corrective Maintenance Performed:
Backwashed carbon vessels
Floor sump was pumped out through filter press, a lot of carbon remains in sump.

Verbal/Written Instruction from Government Personnel:
No new instructions received

Inspections Performed and Results:
Conducted site safety inspection, no new issues found.

Record of any tests performed, samples taken, and personnel involved:
The pH and temperature readings were taken from plant discharge stream
Plant air monitoring task was completed

Available Analytical Results:
No new data received

Calibration Procedures Performed:

The lab pH meter was calibrated and logged in.
PID meter was calibrated and logged in

The process pH meters were calibrated

General Remarks:
The plant is running smoothly. Plant discharge flow is stable. Injection well levels are also stable.

End of the month documentation is underway



James Jackson (JSJ) and Peter Takach (PET) were on site.

TR dad—

Plant Manager Signature: Peter Takach, November 23, 2010

Attachments:
Daily Operating Log
Daily Activities Summary Report
Daily Site Safety Inspection Log
Air Monitoring Log
Sign In Sheet

cc: SAIC Program Manager
USACE Project Manager
File



Table 82 - DAILY OPERATING LOG (Revised 1-21.10)

Operator_ J ) AT ic son/ D MLONDAY . Date )1 -2 21D e OB

PLANT INFLUENT FLOW (GPM) ' PLANT EFFLUENT FLOW (GPM)
TRAINT | TRAIN2 | TOTAL PUMP SYPHON -METER (X 10,000) GALs
I8 1T T 1T =55 2G7 O 2L
Extraction Signet TOTAL EXTRACTED GALLONS { HMI - Flow Data) Motor , System
Wells . Flow Mater (12:00 am to 12:00 am) Amp Operating
: Total Volume T-1 T2 T3 T4 Load 7 Hours
EW-1 A TG7900 LBOD | T2 B0 | Veingh 24
EW-2 41415 7799560 E512D] 199180 | 16335 N =19
EW-3 251 LaLlP00] 183 Lo [ w1290 19101y NI A acYaY
Injection Water Level | Signet Meter Signet Meter |Observations and Comments o
Wells . AMSL (HMI) | . Flow Rate 1. Total Volume _Lﬁkc"n?n.u\) ATVAMES TEmo D 43
Wwa - 1 R Yo TIAIATEd g
W2 2ok Qz A3 2503 PLANT TR a0 WELL OV ER the
IW-3 ! & 11
W4 57,i 4 RTES klEBZ EnbD, '
Process System Motor System Pressure Gauges
Pumps Operating Amp Suction Side Discharge Side
: Hours Load P3| PS8!} COMMENTS
INF 1 15445 M [&) Ao »
INF 2 24 T4 ] s
INF 3 S92 Y Y ST
ASF 1 é é c}é! S S DAY
ASF 2 QA .
ASF 3 LYY % ﬁéﬁl
GAG { 480.9( S5 N STAND TN
GAC?2 <D0 G AR 15 :
GAC 3 A | T %~
REC { 214 Y2 Té:é:i ~
. "~ |REC2 20142 AL W L B
INJ T LX< [ Z 7 T -
INJ2 ADA ¢ 2 —
INJ3 — AIS NS N MO SEQ g
SUMP ) : st =
BLOWER 7 : ) R -
INLET OUTLET System Probe | Lab Mo
GAC #1 (PS) K G, pH DAILY WEEKLY
GAC #2 (PS)) ] =3 by Reactor Tank 1 ' [ 1 4\130C
AR DRIER (PSh oy [ Reactor Tank2 | 5%?; °C
' . .. AS. Feed [, 29 IANES
AS Blower (1,0 , : PLANT DISCHARGE - pH L, 40
Air Temp (°F) LEG PLANT DISCHARGE - Temp. 1 3°¢
Water Temp (°F) i : | 2P . "
V-GAC#1 {H.00 5 D) . o :
[V-GAC #Z (Fi,07y - | O SAND FILTER DEFPTH TO WATER {INCHES)
Measurement 1|Measurement 2
Additional comments: . - AM If needad
GACK ) vps =a CUIASh €9 Fouwe. Treat Train 1 | 1 5911
: Treat Train 2 | 1574 e
DMEs - Sludge Fepm aumpd 8¢ :
NM = Not Measured NIS = Not in service
oo Poavpep T BHiTER Dr"a"i.:f OL = Off Line '
i} ~ ‘ 8B = Standby
Supervisors Signaturs: O,QL Dats (( ___2_’)) _,[ Q
) Jan. 21, 2010

Doc. No.: CPS-Form- 008



DAILY ACTIVITIES

SUMMARY REPORT

CLAREMONT POLYCHEMICAL SUPERFUND SITE
. OLD BETHPAGE, NEW YORK

OPERATOR: _\LQ_M;\_CEQM

10

DATE:

bL-2°2 -

LISTING OF OPERATIONS ACTIVITIES

EQUIPMENT/MATERIALS USED

, T_F-l\;l {) a\

N L_Iq)q—") ZalaTh g MDD

2) R : -
he \nleeily 5, 5 TEMOS

Jeer ComdleTen

43 . . .
55 IS LWIEEK B M NIT A

VIAS OOME - 35y

Y\J(‘.i

6) WAS CAIAVHOATTED o
7)

g)

< The J’Sa\n_.uv\) OREeOTlw .Lrp-"‘

MWJAS  DOAE

9)

10 = 39 Ams sh LA THN W Y AL VN FINY

(01 15 -—}DF-%/\M =W n/,}

02

(ar

| $KD) )

LISTING OF MAINTENANCE AGTWETIES

EQUIPMENT/MATERIALS USED

~ 0150 - bF—&L‘_\M =i rw
| YA

1
2)

ates ]

—

1

ey

3) i3

LA waas DA c

0O T2~ Fipnusin T e s
4y

The SECOor)  IRACA winae "\

)

[AS_DYONE

2TThe -0 RATY \WASH \a

7}

AS  DOME

8)

~ W4l BQC.‘C.\AZgﬁb‘ Eczuiglég

CNl LAIANE -

9)
10}

11)

IDENTIFIED PROBLEMS AND RECOMMENDED ACTIONS

1)

Doc No.: CPS-Form-007

-23~1Q

March 3, 2008
Rev.B




| DAILY SITE SAFETY INSPECTION
CLAREMONT POLYCHEMICAL SUPERFUND SITE (Rev;sed 082207)

Check all areas, process systems, and equipment for general unsafe COﬂdltIOﬂS-
This is to include but is not limited to the observation of

Chemical Feed Skids
* - POLYMER
CAUSTIC .
POTASSIUM PERMANGANATE
HYDROCHLORIC ACID

Process Tanks
EQUALIZATION
TREATED WATER
REACTORS
CLARIFIERS
SAND FILTERS
CARBON VESSELS (iiq)

Process Systems
INFLUENT
SLUDGE SETTLER
RECYCLE
AIR STRIPPER FEED
CARBON FEED
INJECTION

Floor and General Work Areas
SLIP, TRIP, & FALL HAZARDS
SHARP EDGES
PINCH POINTS
OTHER HAZARDS

Air Compressar
TANK
AFTER COOLER
AIR DRIER
MOTOR & COMPRESSOR

Air Stripper
COLUMN
BLOWER & BELTS
CARBON VESSELS

Notes and Comments:

DATE_} 1~ 21O

i function.

COMMENTS (include aress of leaks)
N

Pumps Valves  Tanks

I\
SeeNITe .

COMMENTS (include areas of leaks)
Jo'd

Valves

v
v O
Z [&'d
I Ol
v (74
4 I
Pumps  Valves - COMMENTS (include aress of leaks)

- RATK\~JAaSKH

- —

t
t

)\n\dm 10,
N b= 1IZACY W JAasin

}
'

" General Condltlons and Comments

N oniE

LJ
T
1) ‘e .o
T

A

General Conditions and Comments

OL = OM ¥ ‘E_*,n.rJL \;J;;-J\

O

Lo

| (27

General Conditions and Comments

OIL

£:=

CleanED &T

Bacv wlasniog GAD I Onbg - Q-Al:.vel \Nhl\ R
AN O ERTT I ME no

paTE: | "2%-1Q

| SIGNED: }&C&LQL_

Doc. No.: CPS-Form-009

August 22, 2007
Rev.: C



AIR MONITORING LOG
CLAREMONT POLYCHEMICAL SUPERFUND SITE

Sampler <)o) A TSNS Date 1-22-10

Calibration Standard(s) - 1o EPM N TR0 R ENE

Post-cal Readings G2.LPPM \ 1000 B vy

Location I Reading (ppm)
CONTROL ROOM
Laboratory 2.0
Bathroom o0
Office 0.0
PLANT
Influent Area Q.0
Sludge Storage Area 00
Sand Fiiter Area 0.0
- |Air Compressor Area O0-0
Siudge Press Area O- D
EXTERIOR .
Storage Tanks .0
Upper (South West) Lot 5.0
Lower (South East) Lot 0.0
Air Stripper Area 0.0
{Back (North) 0D
GAC VESSELS )
#1 influent 0.0
#1 Effluent 0.0
#2 Influent )
#2 Effluent o)

Comments: 732) ;v L jas FAL,:})ZQ'&Q Al MU oR) AYy OME

NST A Al T=c15 INSIDE (32 L3 ) DE Dlm\n

March 3, 2008
Rev. B
Doc. No.: CPS-Form-006



D :Asy
8002 ' U2en
) L0-tIo4-§4D FON 200

FAONOAUD "D QUVHO

TS ST COE7O{NUS| NOSHOvr 'S STRvVP
1S S el VN A rowviaiEd
N - bt ¥ L
_ NOSY3 | 1nO ] NOSVY3IY | NI | FUNLYNDIS _ JNVYN _

Q1 *ELva

133HS NI N9IS 33A0TdN3

WO ALIS ANNJYADNS TYOINIHOATO INOWIHYTD

IOIVS



DAILY QUALITY CONTROL REPORT
O&M OF GROUNDWATER TREATMENT SYSTEM
CLAREMONT POLYCHEMICAL TREATMENT SYSTEM
OLD BETHPAGE, NEW YORK
Contract No. W912 DQ-07-D-0044-0001

Day: Tuesday
Date: 11-23-10

Weather Forecast (am): Mostly sunny and warmer. Temps are expected to be 56-60-38°F. Wind
will come from the SSW-WNW at 13-9-12 mph. Relative humidity is 65-75 with rain expected in
afternoon.

Total Volume Processed for Day: 561,169gallons
Plant Operating Hours: 24:00 hrs. Total Downtime; 00:00 hrs.

Reason for Downtime:
No downtime to report

Significant Operational Problems:
Influent Pump #3 remains off line

Corrective Maintenance Performed:

Emptied press of carbon cake, transferred cake to drums
Pumped some carbon studge from sump to press with M-8
Took apart M-8 pump, cleaned, lubricated, and reassembled
Worked on sump pump stand

Consolidated carbon sludge drums

Verbal/Written Instruction from Government Personnel:
USACE requested info on form of ‘as-built drawings’ for submittal

Inspections Performed and Resuits:
Site safety inspection was completed. There is nothing new to report.

Record of any tests performed, samples taken, and personnel involved:
No tests performed or samples taken

Available Analytical Results:
No new data is available.

Calibration Procedures Performed:
No calibrations required.

General Remarks:
The plant is stable at current flow levels. Influent flow is at 372 gpm and plant discharge is 390.

End of the month documentation has started.



General O&M activities continue.

James Jackson (JSJ) and Peter Takach (PET) were on site today.

L0 dead—

Plant Manager Signature: Peter Takach, November 24, 2010

Attachments:
Daily Operating Log
Daily Activities Summary Report
Daily Site Safety Inspection Log
Sign In Sheet

cc: SAIC Program Manager
USACE Project Manager
File



Table 8-2 - DAILY OPERATING LOG (Revised 1-21-10)

Doc. No.: CPS-Form- 008

~ N [. .

S A EPAS SR

Operator: ¢} i\C\CSDi\/ pay.y UES dQL/I Date: 11-2.% -1 Time: 05 34
PLANT INFLUENT FLOW {GPM) PLANT EFFLUENT FLOW {GPM)}
TRAIN 1 TRAIN 2 TOTAL PUMP SYPHON ~ METER (X 10.000) GALs
Y1 I ls 2I2 N {0 Lolo QL
Extraction Signet TOTAL EXTRACTED GALLONS { HM! - Flow Data) Motor System
Wells Flow Meter (12:00 am to 12:00 am) Amp Operating
Total Volume T-1 T-2 T-3 T-4 Load Hours